Item
No.

—_—
QWO NO O H =

11
12
13
14
15
16
17
18

Item
No.
19
20
21
22
23
24
25
26
27
28
29
29A

30
31
32
33
34
35

CABINET ASSEMBLY

Description
BOUD .+ ovim s o w0 N S S RS S e

Cabinet Assembly, Left SId8 «..o.covuisiiseersonncossssenssosssase
FENEL HIDDBEFIOME Lo do i cn sty i b S 0 S S R B S 3
Frame and Screen ASSEmDIY ... .......viuiiieererenenenennennin.
Panel Assembly, BOROM FIOM ... vvvisimnissreiasosiomsnss o s
L

KNob, CAMINEE DOOF o oo vcvunvnavissmsisivns coilsse somes anoas r\::--
Cabinet Door AsSembly ......vvuviiieinnennnennneennnnnndls N 574
Cabinet Assembly, Right Side .........ovvvvrivnenenen il
Cabinet Back ........covvieveveiiniosncrocncnccnasdmNg o iia..
CUINGL TOD :ovvnivsmevninmiin divvainandmamamnmnm s N e e v es

THERMOSTAT

Description

Screw, #8 x 3/8 (2 Required) ......{ .0 o A o T T TR RS T Sl
e M TRNPSRRNGRRIGINY ~, N, S T

COROr By 17118 X 1108 oo m O i i 55 G i B s koo ben s n
Washet, 318 Flal cocows Gl st mvnvsmvirvrssvemonss S8 g
OO «v5.c oo cainn vin TN M SRt T O AR I R TR
Channel, Thermostat ABIMING .. .. .ocoveaisnisinsssasnseosnseonns
RATICR PO . ..o o P 2 w3 A O R R SR R R
FIOOING, TOBMIORIIE <% cicis ainiois w3 s s i vacmsm wwraon 8 e i soiara neassn 6
Friction Disc, Qutside .............. PR B A TR
Coil Assembly, Bi-Metal Thermostat ..........coovviireeeninennn...

Thermostat Assembly Complete (Includes Item No.'s 22, 23, 24, 25

28, 200 29, 32 BN BY) vwevin i v wn n e e e e
WUBBURRE. B FIBL & oaionc i it s ai s s st m bt it seswin s mow i ass acmon
B0 TIBPMIGEIAL. .o vuinveamnms vt ve SR s e s v R 5 5 5 &
Bracket Assembly, Thermostat HOUSING «...vveeeinernereennnnn...
SCrow, 6 % 1/4.14 ROquitet) .«.vvssossisissvessanieiiigs SR
NUE B B0 o s s R A S s el
Draft Door Assembly .........cc0vvunnn. Eaiirsiaian T T s

Part
Number
510866
510849
510547
512214
510672
512284
120717
510366
121407
121227
510127
511709
511972
512292
511710

Part
Number
. 121467
. 510180
. 511724
. 121267
. 120759
. 510182
. 511257
. 511258
. 511254
. 510185
. 511206

. 520407
. 121233
. 511789
. 511718
. 121244
» 1212N
. 511660



item
No.
36
37

39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57

59
60
61
62
63
64
65
66

Part

Description Number
COVEOITE IRBIWIOME o i i o aio om0 608 i b i mm i 512321
Hinge Pin, Draft Door ............... R RS RS i S e - 510165
TINNEIMAN ClP .. oovvverrneeneeerenesssonessorecesossasnsssssasss 121269
Floor Shield ... .:.svensavsvsas g o T T LR 510657
FICIDON PRI .4 oo w5 N 8 ST 512140
Screw, 1/4 -20x2 1/4" (2ReQUITA) « .o ovviireeernnennerennnnnns 121737
DOROUANY- Al NN B . < v v cvper v s e TR AR SR SR 510164
PR COMIIT 5 050 50500 5 0.5 0 e om0 e R 510782
Gasket, FlueCollar .........cccovvennn. R R i e e e Tarurn s 510335
Nut, 1/4-20 (6 Required) ....covvvvrvenninnnnnnn. R cee.. 120083
Hinge Pin (2 Required) ,....cocvvrecacinnncnsssseossscsesessssssss 510197
Load Door ....... L T T T i S 511285
Washer, 1/4 Flat .....vvreiiiiiiiiiiiinrennnnnennnennnennt Nk 120479
Nut, 1/4 - 20 HeX LOCK ..cccvunerncnnnnnecacssnnsoonns el Noreees 121531
o ¢ T T Rl Tl O DOV 510774
Gasket, Load DOOM...vivrurnnrrennnnennnnennneannndes D 511572
HAERG. LOBE DOB .o s i s ivanan sindinn inmms sl s st e s s 510623
Cyolat Horew 88 < 8. .. oo vocavisinmriavinvee W wsiis susnimnen 510578
g A SR R Wt W “S————— 510577
WEBhOr BB FIBl oo cavivin v ssnsssvs s I N e s e 121233
P B =30 LBEK . Lo icss mscsmmun s s ngPe N A T T A 121402
Nut,1/4-20 (6 Required) ..ovveeeee DA i iiiieerencnnnncnns 120083
Washer, Firebrick Clamp (6 ReqUired) o . ™ .. .cvveevescrvensssoncnse 510453
Top “Z" Bracket Assembly (2 Required) - ......oovveennnrnnnnnnennn. 511290
Nut, 10 - 24 Hex (2 Required) . o N v e et teeerrernneeccccnsacnsnnes 120717
Clamp, Smoke BaiMe (2 ROQUIBRING, .. o« veo s ves susessnss svssss i s 510583
Screw, #10 - 24 X 1/2 (2 REQUITEd) . . v oo e e e eeieeeeeeenennneannns 121227
Smoke Baffle .........x & T T T - 510258
Grate Support Assembly (2 Required) .......cc.oovvvvennnn. sevewas, (D10320
Washer, 1/4 Flat.(6/Required)....... e T S R e R A —— .« 121532

NUL, 1705 2016 PRI vusuonssnissivmsiniitissen snssesnmesne 120083



Part

Description Number
Firebrick (13 ReQUIT€d) « .o vvirireeeene e eieenesensannnnnenns 510161
Washer; 1/4 Flat (2 RIS « s i sie v o5 6555 55.550.55 a00 600 bnmincvacnprn 121532
Plate, Brick Retainer .. ...ouuenivnnnnn i eieeieeeraranennnnnss 511289
Washer, Firebrick Clamp (2 ReqQUIred) . ....c.vvreemneeenenerennnenns 510453
NUt, 1/4 - 20 (2 REQUITET) e v v vvieetree e ieeeeeererasenannnnnss 120083
ROAr BACK BRI < oo 505555 555 08 mmts b nm s v o i v mme oo s e 511104
Nut, 1/4 -20 (2 ReQUITEA) « o v ovvreeeeeeeeeeeeeeeeenrannnns, 120083
NUt, 1/4 - 20 (2 ReqQUIred) . ..vevuereeeer e eieeerseeeraennnenns. 120083
PUBEE BIACK SUPHO. 0000000 50 55 500 50005 0 0 or s 86 e m o o 511103
WRBISSE, 1/6 PIAE (2 BRGIISY . v--o:o00000 5w msniisina i o 56 55 cnnsnle 121532
Screw, #10 - 24 x 1-1/4 (One Each Required For Front Retainer

B ROBE BRI 56 00505050000 6855 05555050 S aie 2 mbar scmms o insekiaca e 121312
Nut, 1/4 - 20 (2 Required)..... R R S A AR R 120083
Retainer, Shaker (Back ENA) ...ouvvrvirinnnneernnennennee i Nen. 510255
Sl g TG I op e, O, 2 510251
Nut, 10 - 24 Hex (2 ReqQuired) . .ovuvvueneeeeennnnnnnns . W 120717
GO Prlml s coninnoiin innn s nis snmonsmesensaad sorsn s 510250
Shaker Grate, Right SId0 ..cvuwsaissivis svsansis i B S e 510252
Retainer, Shaker (Front ENd) .. ...vourvineenne s S cs cerrenennnnns 510254
Cotter Key (2 Required) .......cciveueneee e NNt erenenencenanns 120130
Gear, Shaker Grates (2 Required) ......... O 510253
BOMROE M cccs 0 cniainson eismme gl s s somm:sss st acs 6 e 1scs 510256
Liner, Firebox (Right Side) ...........s" R S R S TR b s o 510155
ABH PEIN G i ivs s sin mommemmmnaom g N 37 s 3 6 53 511889
Handle, AshDoor.............. SN 4 et R S A 512004
AShDOOF ovvvviiiiinnnnnnnson. Dy T R o T 511286
Hinge Pin (2 RequIired) ..... e e teieeiiiieenerennrannnnnss 510197
Gasket, Ash Door........ O ST i T Wi e L RN 511573
B SRR 510774
Washer, 1/4 Flat .. NV e vrreteretnienenoisarencasansssnsssnes 121532

L i 121531





